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1 Certificate of Conformity

Product: 802.11a/b/g/n/ac + BT 4.1 M.2 2230 Type Card
Brand: Qualcomm Atheros
Test Model: QCNFA364A
Sample Status: ENGINEERING SAMPLE
Applicant: Qualcomm Atheros, Inc.
Test Date: Feb. 06 to 11, 2015 and May 07, 2015

Standards: 47 CFR FCC Part 15, Subpart C (Section 15.247)
ANSI C63.10:2009

The above equipment has been tested by Bureau Veritas Consumer Products Services (H.K.) Ltd.,
Taoyuan Branch, and found compliance with the requirement of the above standards. The test record, data
evaluation & Equipment Under Test (EUT) configurations represented herein are true and accurate accounts

of the measurements of the sample’s EMC characteristics under the conditions specified in this report.

Prepared by : / /}]Q € N = f"l*( va/1/4 » Date: May 12, 2015

Phoenix Huang / Specialist

Approved by : T Sy , Date: May 12, 2015

/May Cheﬁfﬁanager
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2  Summary of Test Results

47 CFR FCC Part 15, Subpart C (SECTION 15.247)

FCC
Test ltem Result Remarks
Clause
Meet the requirement of limit.
15.207 AC Power Conducted Emission PASS Minimum passing margin is -16.14dB
at 1.96875MHz.
15.205/ . o Meet the requirement of limit.
Radiated Emissions and Band Edge
15.209 / Momstrormont 9| PASS | Minimum passing margin is -3.0dB at
15.247(d) 4924 .00MHz & 4944.00MHz.
15.247(d) Antenna Port Emission PASS Meet the requirement of limit.
15.247(a)(2) 6dB bandwidth PASS Meet the requirement of limit.
15.247(b) Conducted power PASS Meet the requirement of limit.
15.247(e) Power Spectral Density PASS Meet the requirement of limit.
15.203 Antenna Requirement PASS Antenna connector is [PEX not a
standard connector.

NOTE: 1. For WLAN: The EUT was operating in 2400 ~ 2483.5MHz, 5.15~5.35GHz, 5.47~5.725GHz and
5.725~5.850GHz frequencies band. This report was recorded the RF parameters including 2400
~ 2483.5MHz and 5.725~5.850GHz. For the 5.15~5.35GHz and 5.47~5.725GHz RF parameters
was recorded in another test report.

2.1 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests performed on
the EUT as specified in CISPR 16-4-2:

Measurement Frequency Expen(zsgzl;r(mf)e rtainty
Conducted Emissions at mains ports 150kHz ~ 30MHz 2.86 dB
Radiated Emissions up to 1 GHz 30MHz ~ 1GHz 543 dB
1GHz ~ 6GHz for Chamber G 3.65dB
1GHz ~ 6GHz for Chamber H 3.72dB
Radiated Emissions above 1 GHz 6GHz ~ 18 GHz for Chamber G 3.88 dB
6GHz ~ 18GHz for Chamber H 4.00 dB
18GHz ~ 40GHz 4.11dB

2.2 Modification Record

There were no modifications required for compliance.
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3  General Information

3.1 General Description of EUT (WLAN)

Product 802.11a/b/g/n/ac + BT 4.1 M.2 2230 Type Card
Brand Qualcomm Atheros
Test Model QCNFA364A

Status of EUT

ENGINEERING SAMPLE

Power Supply Rating

3.3Vdc form host equipment

Modulation Type

CCK, DQPSK, DBPSK for DSSS
64QAM, 16QAM, QPSK, BPSK for OFDM
256QAM for OFDM in 11ac mode and VHT (20/40) mode in 2.4GHz

Modulation Technology

DSSS,0FDM

Transfer Rate

802.11b: up to 11Mbps
802.11a/g: up to 54Mbps
802.11n : up to 300Mbps
802.11ac: up to 866.7Mbps

For 15.407
) 5.18 ~ 5.24GHz, 5.26 ~ 5.32GHz, 5.50 ~ 5.72GHz
Operating Frequency For 15.247
2.412 ~2.472GHz, 5.745 ~ 5.825GHz
For 15.407

Number of Channel

20 for 802.11a, 802.11n (HT20), 802.11ac (VHT20)
10 for 802.11n (HT40), 802.11ac (VHT40)
5 for 802.11ac (VHT80)

For 15.247 (2.4GHz)

13 for 802.11b/g, 802.11n (HT20), VHT20

9 for 802.11n (HT40), VHT40

For 15.247 (5GHz)

5 for 802.11a, 802.11n (HT20), 802.11ac (VHT20)
2 for 802.11n (HT40), 802.11ac (VHT40)

1 for 802.11ac (VHT80)

Output Power

For 15.407

802.11a: 106.283 mW
802.11ac (VHT20): 114.377mW
802.11ac (VHT40): 102.472mW
802.11ac (VHT80): 86.25mW
For 15.247 (2.4GHz)

802.11b: 273.536mW

802.11g: 509.97mW

VHT20: 503.893mW

VHT40: 422.516mW

For 15.247 (5GHz)

802.11a: 356.491mW

802.11ac (VHT20): 371.14mW
802.11ac (VHT40): 400.946mW
802.11ac (VHT80): 568.929mW

Antenna Type See item 3.2
Antenna Connector See item 3.2
Accessory Device NA
Data Cable Supplied NA
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Note:
1. There are Bluetooth technology and WLAN technology used for the EUT.
2. The EUT incorporates a 2T2R function.

2.4GHz Band
MODULATION MODE DATA RATE (MCS) TX & RX CONFIGURATION
802.11b 1~ 11Mbps 2TX 2RX
802.11g 6 ~ 54Mbps 2TX 2RX
MCS 0~7 2TX 2RX
802.11n (HT20)
MCS 8~15 2TX 2RX
MCS 0~7 2TX 2RX
802.11n (HT40)
MCS 8~15 2TX 2RX
MCS 0~8, Nss=1 2TX 2RX
VHT20
MCS 0~8, Nss=2 2TX 2RX
MCS 0~9, Nss=1 2TX 2RX
VHT40
MCS 0~9, Nss=2 2TX 2RX
5GHz Band
MODULATION MODE DATA RATE (MCS) TX & RX CONFIGURATION
802.11a 6 ~ 54Mbps 2TX 2RX
MCS 0~7 2TX 2RX
802.11n (HT20)
MCS 8~15 2TX 2RX
MCS 0~7 2TX 2RX
802.11n (HT40)
MCS 8~15 2TX 2RX
MCS 0~8, Nss=1 2TX 2RX
802.11ac (VHT20)
MCS 0~8, Nss=2 2TX 2RX
MCS 0~9, Nss=1 2TX 2RX
802.11ac (VHT40)
MCS 0~9, Nss=2 2TX 2RX
MCS 0~9, Nss=1 2TX 2RX
802.11ac (VHT80)
MCS 0~9, Nss=2 2TX 2RX

Note: The modulation and bandwidth are similar for 802.11n mode for 20MHz (40MHz) and 802.11ac mode
for 20MHz (40MHz), therefore investigated worst case to representative mode in test report. (Final test
mode refer section 3.3.1)

3. The EUT was pre-tested under the following modes:

Test Mode Data rate
Mode A 400ns Gl
Mode B 800ns Gl

From the above modes, the worst case was found in Mode B. Therefore only the test data of the
mode was recorded in this report.

4. WLAN/BT coexistence mode:
€ 2x2 WLAN +BT:
» 5GHz 802.11a/an (or 11ac) transmit concurrent with BT.

» 2.4GHz: timely shared coexistence.

Report No.: RF150107E07B Page No. 9/ 240 Report Format Version: 6.1.1
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5. The emission (conducted & radiated emission) of the simultaneous operation (WiFi <5GHz> & Bluetooth)
have been evaluated and no non-compliance found. The detail combinations of transmitters / frequencies
/ modes as below table

Mode Available Tested Channel Modulation
Channel Technology
5 GHz
(802.11ac (VHT40)) 38 to 159 159 OFDM
+
Bluetooth (LE) 0to39 0 GFSK

6. The above EUT information was declared by manufacturer and for more detailed features description,
please refer to the manufacturer's specifications or user's manual.
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3.2 Description of Antenna

The antenna gain was declared by client; please refer to the following table:
2.4GHz Gain 2.4GHz Cabl
able
Transmitter Ant. with 5GHz Gain with Cable 5G Cable Loss | Connector
o Brand Model ) . Length
Circuit Type cable loss cable loss (dBi) Loss (dBi) Type (mm)
(dBi) (dBi)
Band 1&2: 2.56 Band 1&2: 1.70
Chain (0) | WNC | 81-EBJ15.005 PIFA 3.00 Band 3:4.76 1.15 Band 3: 1.74 IPEX 300
Band 4: 4.76 Band 4: 1.79
Band 1&2: 3.08 Band 1&2: 1.70
Chain (1) | WNC | 81-EBJ15.005 PIFA 3.62 Band 3: 3.31 1.15 Band 3: 1.74 IPEX 300
Band 4: 2.42 Band 4: 1.79

Note: 1. Above antenna gains of antenna are Total (H+V).

Report Format Version: 6.1.1
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3.3 Description of Test Modes

FOR 2.4GHz:

13 channels are provided for 802.11b, 802.11g and 802.11n (HT20), VHT20:

Channel Frequency Channel Frequency
1 2412MHz 8 2447MHz
2 2417MHz 9 2452MHz
3 2422MHz 10 2457MHz
4 2427MHz 11 2462MHz
5 2432MHz 12 2467MHz
6 2437MHz 13 2472MHz
7 2442MHz
9 channels are provided for 802.11n (HT40), VHT40:
Channel Frequency Channel Frequency
3 2422MHz 8 2447MHz
4 2427MHz 9 2452MHz
5 2432MHz 10 2457MHz
6 2437MHz 11 2462MHz
7 2442MHz
FOR 5GHz (5745 ~ 5825MHz):
5 channels are provided for 802.11a, 802.11n (HT20), 802.11ac (VHT20):
Channel Frequency Channel Frequency
149 5745MHz 161 5805MHz
153 5765MHz 165 5825MHz
157 5785MHz
2 channels are provided for 802.11n (HT40), 802.11ac (VHT40):
Channel Frequency Channel Frequency
151 5755MHz 159 5795MHz

1 channel is provided for 802.11ac (VHT80):

Channel

Frequency

155

5775MHz
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3.3.1 Test Mode Applicability and Tested Channel Detail
FOR 2.4GHz:
EUT APPLICABLE TO
CONFIGURE DESCRIPTION
MODE UE>1G UE<1G PLC APCM
- \ V N v -
Where UE = 1G: Unwanted Emission above 1GHz UE < 1G: Unwanted Emission below 1GHz

PLC: Power Line Conducted Emission

Unwabted Emission Test (Above 1GHz):

APCM: Antenna Port Conducted Measurement

[X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).

Xl Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE MODULATION
MODE TESTED CHANNEL DATA RATE (Mbps)
CHANNEL TECHNOLOGY
802.11b 1t0 13 1,6,11,12,13 DSSS 1
802.11g 1t013 1,6,11,12,13 OFDM 6
VHT20 1t0 13 1,6,11,12,13 OFDM 6.5
VHT40 3to11 3,6,9,10, 11 OFDM 13.5

Unwabted Emission Test (Below 1GHz):

Xl Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).

[X] Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE MODULATION
MODE TESTED CHANNEL DATA RATE (Mbps)
CHANNEL TECHNOLOGY
802.11g 1t0 13 6 OFDM 6

Power Line Conducted Emission Test:

[X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).

[X] Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE MODULATION
MODE TESTED CHANNEL DATA RATE (Mbps)
CHANNEL TECHNOLOGY
802.11g 1t0 13 6 OFDM 6

Report No.: RF150107E07B
Reference No.: 150505E06

Page No. 13 /240

Report Format Version: 6.1.1




Bandedge Measurement:

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).

X] Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE MODULATION

MODE TESTED CHANNEL DATA RATE (Mbps)
CHANNEL TECHNOLOGY

802.11b 1t0 13 1,6,11,12,13 DSSS 1

802.11g 1t0 13 1,6,11,12,13 OFDM 6

VHT20 1t0 13 1,6,11,12,13 OFDM 6.5

VHT40 3to 11 3,6,9,10, 11 OFDM 13.5

Antenna Port Conducted Measurement:

X] This item includes all test value of each mode, but only includes spectrum plot of worst value of each

mode.

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).

X] Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE MODULATION
MODE TESTED CHANNEL DATA RATE (Mbps)
CHANNEL TECHNOLOGY
802.11b 1t0 13 1,6,11,12,13 DSSS 1
802.11g 1t013 1,6,11,12,13 OFDM 6
VHT20 1t013 1,6, 11,12, 13 OFDM 6.5
VHT40 3to 11 3,6,9,10, 11 OFDM 135
Test Condition:
INPUT POWER
APPLICABLE TO ENVIRONMENTAL CONDITIONS (SYSTEM) TESTED BY
22deg. C, 67%RH 120Vac, 60Hz Robert Cheng
UE>1G
23deg. C, 67%RH 120Vac, 60Hz Robert Cheng
UE<1G 24deg. C, 68%RH 120Vac, 60Hz Tim Ho
PLC 20deg. C, 60%RH 120Vac, 60Hz Barry Lee
APCM Anderson Chen

15deg. C, 57%RH

120Vac, 60Hz

Report No.: RF150107E07B
Reference No.: 150505E06

Page No. 14 / 240

Report Format Version: 6.1.1




FOR 5GHz (5745 ~ 5825MHz):

EUT APPLICABLE TO
CONFIGURE DESCRIPTION
MODE RE>1G RE<1G PLC APCM
- V N V V -
Where RE21G: Radiated Emission above 1GHz RE<1G: Radiated Emission below 1GHz
PLC: Power Line Conducted Emission APCM: Antenna Port Conducted Measurement

Radiated Emission Test (Above 1GHz):

Xl Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

[X] Following channel(s) was (were) selected for the final test as listed below.

MODE AVAILABLE TESTED MODULATION MODULATION DATA RATE
CHANNEL CHANNEL TECHNOLOGY TYPE (Mbps)
802.11a 149 to 165 149, 157, 165 OFDM BPSK 6
802.11ac (VHT20) 149 to 165 149, 157, 165 OFDM BPSK 6.5
802.11ac (VHTA40) 151 to 159 151, 159 OFDM BPSK 13.5
802.11ac (VHT80) 155 155 OFDM BPSK 29.3

Radiated Emission Test (Below 1GHz):

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

Xl Following channel(s) was (were) selected for the final test as listed below.

MODE AVAILABLE TESTED MODULATION MODULATION DATA RATE
CHANNEL CHANNEL TECHNOLOGY TYPE (Mbps)
802.11ac (VHT40) 151 to 159 159 OFDM BPSK 13.5

Power Line Conducted Emission Test:

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X] Following channel(s) was (were) selected for the final test as listed below.

MCBE AVAILABLE TESTED MODULATION MODULATION DATA RATE
CHANNEL CHANNEL TECHNOLOGY TYPE (Mbps)
802.11ac (VHT40) 151 to 159 159 OFDM BPSK 13.5
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Bandedge Measurement:

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X] Following channel(s) was (were) selected for the final test as listed below.

VEBE AVAILABLE TESTED MODULATION MODULATION DATA RATE
CHANNEL CHANNEL TECHNOLOGY TYPE (Mbps)
802.11a 149 to 165 149, 165 OFDM BPSK 6
802.11ac (VHT20) 149 to 165 149, 165 OFDM BPSK 6.5
802.11ac (VHT40) 151 to 159 151, 159 OFDM BPSK 13.5
802.11ac (VHT80) 155 155 OFDM BPSK 29.3

Antenna Port Conducted Measurement:

X] This item includes all test value of each mode, but only includes spectrum plot of worst value of each
mode.

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X] Following channel(s) was (were) selected for the final test as listed below.

MODE AVAILABLE TESTED MODULATION MODULATION DATA RATE
CHANNEL CHANNEL TECHNOLOGY TYPE (Mbps)

802.11a 149 to 165 149, 165 OFDM BPSK 6

802.11ac (VHT20) 149 to 165 149, 165 OFDM BPSK 6.5

802.11ac (VHT40) 151 to 159 151, 159 OFDM BPSK 13.5

802.11ac (VHT80) 155 155 OFDM BPSK 29.3

Test Condition:
INPUT POWER

APPLICABLE TO ENVIRONMENTAL CONDITIONS (SYSTEM) TESTED BY
RE>1G 24deg. C, 73%RH 120Vac, 60Hz Robert Cheng
RE<1G 24deg. C, 68%RH 120Vac, 60Hz Tim Ho

PLC 20deg. C, 60%RH 120Vac, 60Hz Barry Lee

APCM 15deg. C, 78%RH 120Vac, 60Hz Anderson Chen
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3.4 Duty Cycle of Test Signal

2.4GHz Band:

If duty cycle of test signal is = 98 %, duty factor is not required.

If duty cycle of test signal is < 98%, duty factor shall be considered.

802.11b: Duty cycle = 127.82 ms/128.59 ms = 0.994

802.119: Duty cycle = 21.45 ms/21.587 ms = 0.994

VHT20: Duty cycle = 19.787 ms/20.012 ms = 0.989

VHT40: Duty cycle = 9.5. ms/9.725 ms = 0.977, Duty factor = 10 * log( 1/0.977) = 0.1
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5GHz Band:

If duty cycle of test signal is = 98 %, duty factor is not required.

If duty cycle of test signal is < 98%, duty factor shall be considered.

802.11a: Duty cycle = 21.425 ms/21.562 ms = 0.994

802.11ac (VHT20): Duty cycle = 19.787 ms/20 ms = 0.989

802.11ac (VHT40): Duty cycle = 9.54 ms/9.645 ms = 0.989

802.11ac (VHTB80): Duty cycle = 4.425 ms/4.54 ms = 0.975, Duty factor = 10 * log( 1/0.975) = 0.11
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3.5 Description of Support Units

The EUT has been tested as an independent unit together with other necessary accessories or support units.
The following support units or accessories were used to form a representative test configuration during the

tests.

No. Product Brand Model No. Serial No. FCCID Remark
A gg:ﬁ%@ég DELL E5430 4YV4VY1 FCC DoC Provided by Lab
B | PCI-E Test tool QX?A‘;‘:;"Sm NA NA NA Supplied by Client

NOTE: All power cords of the above support units are non-shielded (1.8 m).

3.5.1 Configuration of System under Test

NOTEBOOK PCI-E Test tool (B)
COMPUTER (A) EUT

Report No.: RF150107E07B Page No. 19/ 240 Report Format Version: 6.1.1
Reference No.: 150505E06




3.6 General Description of Applied Standards

The EUT is a RF Product. According to the specifications of the manufacturer, it must comply with the
requirements of the following standards:
FCC Part 15, Subpart C (15.247)

558074 D01 DTS Meas Guidance v03r02
662911 DO1 Multiple Transmitter Output v02r01

ANSI C63.10-2009

All test items have been performed and recorded as per the above standards.
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4 Test Types and Results (FOR 2.4GHz BAND)
4.1 Conducted Output Power Measurement
4,11 Limits of Conducted Output Power Measurement

For systems using digital modulation in the 2400-2483.5 MHz bands: 1 Watt (30dBm)
Per KDB 662911 D01 Multiple Transmitter Output Method of conducted output power measurement on IEEE

802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for NANT < 4;
Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any NANT;
Array Gain = 5 log(NANT/NSS) dB or 3 dB, whichever is less for 20-MHz channel widths with NANT = 5.

For power measurements on all other devices: Array Gain = 10 log(NANT/NSS) dB.

4.1.2 Test Setup

EUT Attenuator Power Sensor Power Meter

4.1.3 Test Instruments

DESCRIPTION & VODEL No. | SERIAL CALIBRATED | CALIBRATED
MANUFACTURER " | NO. DATE UNTIL
Power Meier ML2495A 1014008 Apr. 30, 2014 Apr. 29, 2015
Anritsu
Power Sensor MA2411B 0917122 Apr. 30, 2014 Apr. 29, 2015
Anritsu

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are

traceable to NML/ROC and NIST/USA.
2. Tested date : Feb. 09, 2015

41.4 Test Procedures

The peak / average power sensor was used on the output port of the EUT. A power meter was used to read
the response of the peak / average power sensor. Record the power level.

415 Deviation from Test Standard

No deviation.

4.1.6 EUT Operating Conditions

The software (QCART Version: 3.0.33.0) provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies individually.
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4.1.7

Test Results

FOR PEAK POWER

802.11b
Chan. Ch?,\’/‘m':z';eq' Peak Power (dBm) P-I;)\;[vaelr TO%E':;‘)""” Limit (dBm) | Pass / Fail
Chain 0 Chain 1 (mW)
1 2412 20.81 20.65 236.649 23.74 29.37 Pass
6 2437 21.15 21.56 273.536 24.37 29.37 Pass
11 2462 21.36 20.65 252.918 24.03 29.37 Pass
12 2467 20.05 19.72 194.914 22.90 29.37 Pass
13 2472 13.20 12.99 40.8 16.11 29.37 Pass

NOTE: Directional gain = 3.62dBi + 10log(2) = 6.63dBi > 6dBi , therefore the limit needs to reduce, so the
power limit shall be reduced to 30-(6.63-6) = 29.37dBm.

802.11g
Chan. Ch?“r/‘m':zr)eq' Peak Power (dBm) pa TOtZ]'lBP;‘)"’er Limit (4dBm) | Pass / Fail
Chain 0 Chain 1 (mW)

1 2412 21.85 2007 | 314174 | 2497 29.37 Pass

6 2437 24.10 24.03 50097 | 27.08 29.37 Pass

11 2462 21.07 2136 | 264711 | 2423 29.37 Pass

12 2467 18.23 1828 | 133.825 | 2127 29.37 Pass

13 2472 8.69 8.63 14.691 11,67 29.37 Pass

NOTE: Directional gain = 3.62dBi + 10log(2) = 6.63dBi > 6dBi , therefore the limit needs to reduce, so the
power limit shall be reduced to 30-(6.63-6) = 29.37dBm.

VHT20
Chan. Ch?“r/‘m':zr)eq' Peak Power (d5m) P-I;JO\;[vaelr TOtZ]'lBP;‘)"’er Limit (dBm) | Pass / Fail
Chain 0 Chain 1 (mW)
1 2412 21.58 2165 | 290098 | 24.63 29.37 Pass
6 2437 23.74 2427 | 503.893 | 27.02 29.37 Pass
11 2462 21.24 2135 | 269503 | 24.31 29.37 Pass
12 2467 17.76 18.02 123.001 | 20.90 29.37 Pass
13 2472 7.21 7.61 11.028 10.42 29.37 Pass

NOTE: Directional gain = 3.62dBi + 10log(2) = 6.63dBi > 6dBi , therefore the limit needs to reduce, so the
power limit shall be reduced to 30-(6.63-6) = 29.37dBm.
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VHT40
Chan. Ch?,\r/‘l'l_l':zr)eq' Peak Power (dBm) P-Ig)\;[vaelr T°ta'BPn‘;‘)"’er Limit (dBm) | Pass / Fail
Chain 0 Chain 1 (mW)

3 2422 18.19 18.14 131.08 21.18 29.37 Pass

6 2437 23.08 23.41 422516 26.26 29.37 Pass

9 2452 17.17 17.39 106.947 20.29 29.37 Pass

10 2457 17.59 17.78 117.391 20.70 29.37 Pass

11 2462 8.97 9.08 15.98 12.04 29.37 Pass

NOTE: Directional gain = 3.62dBi + 10log(2) = 6.63dBi > 6dBi , therefore the limit needs to reduce, so the

power limit shall be reduced to 30-(6.63-6) = 29.37dBm.
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FOR AVERAGE POWER

802.11b
Chan. Ch?“r/‘li_::zr)eq' Average Power (dBm) TOt?rlnl\D/\(l);Ner TOtsz;n(:‘)’"er
Chain 0 Chain 1
1 2412 18.35 18.22 134.765 21.30
6 2437 18.57 18.95 150.469 21.77
11 2462 18.83 18.13 141.397 21.50
12 2467 17.45 17.23 108.435 20.35
13 2472 10.62 10.32 22.300 13.48
802.11g
Chan, Ch‘z‘l\"/‘l"_::zr)eq' Average Power (dBm) Tot?rInF\;\?;/ver TOt(adlgrz‘)Ner
Chain 0 Chain 1
1 2412 15.23 15.69 70.411 18.48
6 2437 18.74 18.57 146.762 21.67
11 2462 14.55 14.64 57.617 17.61
12 2467 11.63 11.85 29.866 14.75
13 2472 2.07 2.04 3.211 5.07
VHT20
Chan. Ch?&i—::zr)eq. Average Power (dBm) Tot?rlnF\;\?;/ver TOtzjlgrﬁ\)Ner
Chain 0 Chain 1
1 2412 15.17 15.47 68.122 18.33
6 2437 18.58 19.12 153.769 21.87
11 2462 14.64 14.79 59.237 17.73
12 2467 11.67 11.72 29.548 14.71
13 2472 0.96 0.94 2.489 3.96
VHT40
Chan. Ch?“r)l'l_rzr)eq' Average Power (dBm) TOt?rInI:;\c/’;Ner Tot(eg;ﬁ\;ver
Chain 0 Chain 1
3 2422 11.14 11.46 26.998 14.31
6 2437 16.79 17.21 100.355 20.02
9 2452 10.37 10.56 22.265 13.48
10 2457 10.80 10.76 23.935 13.79
1 2462 1.99 2.04 3.181 5.03
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4.2 Power Spectral Density Measurement

4.2.1 Limits of Power Spectral Density Measurement

The Maximum of Power Spectral Density Measurement is 8dBm.

4.2.2 Test Setup

EUT SPECTRUM
Attenuator [ | ANALYZER
4.2.3 Test Instruments
DESCRIPTION & CALIBRATED CALIBRATED
MODEL NO. SERIAL NO.
MANUFACTURER DATE UNTIL
SPECTRUM
ANALYZER FSP 40 100060 May 08, 2014 May 07, 2015
R&S
Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. Tested date :Feb. 09, 2015

4.2.4 Test Procedures

1.  Setthe RBW = 3 kHz, VBW =10 kHz, Detector = peak.
2.  Sweep time = auto couple, Trace mode = max hold, allow trace to fully stabilize.

3.  Use the peak marker function to determine the maximum amplitude level.

4.2.5 Deviation from Test Standard

No deviation.

4.2.6 EUT Operating Conditions

The software provided by client to enable the EUT under transmission condition continuously at lowest,

middle and highest channel frequencies individually.
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4.2.7 Test Results
802.11b
TX. Channel Freq. PSD 10 log (N=2) | Total PSD Limit Pas_s
chain (MHz) (dBm) dB (dBm) (dBm) [Fail
1 2412 -5.47 3.01 -2.46 7.37 Pass
6 2437 -4.83 3.01 -1.82 7.37 Pass
0 1 2462 -5.77 3.01 -2.76 7.37 Pass
12 2467 -7.22 3.01 -4.21 7.37 Pass
13 2472 -14.03 3.01 -11.02 7.37 Pass
1 2412 -6.18 3.01 -3.17 7.37 Pass
6 2437 -4.51 3.01 -1.50 7.37 Pass
1 1 2462 -5.90 3.01 -2.89 7.37 Pass
12 2467 -5.66 3.01 -2.65 7.37 Pass
13 2472 -13.20 3.01 -10.19 7.37 Pass

NOTE: Directional gain = 3.62dBi + 10log(2) = 6.63dBi > 6dBi
to 8-(6.63-6) = 7.37dBm.

, so the power density limit shall be reduced
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802.11g
TX. Channel Freq. PSD 10 log (N=2) | Total PSD Limit Pas_s
chain (MHz) (dBm) dB (dBm) (dBm) [Fail
1 2412 -11.27 3.01 -8.26 7.37 Pass
6 2437 -7.75 3.01 -4.74 7.37 Pass
0 1 2462 -12.47 3.01 -9.46 7.37 Pass
12 2467 -15.45 3.01 -12.44 7.37 Pass
13 2472 -24.94 3.01 -21.93 7.37 Pass
1 2412 -10.55 3.01 -7.54 7.37 Pass
6 2437 -8.04 3.01 -5.03 7.37 Pass
1 1 2462 -11.59 3.01 -8.58 7.37 Pass
12 2467 -15.45 3.01 -12.44 7.37 Pass
13 2472 -24.49 3.01 -21.48 7.37 Pass

NOTE: Directional gain = 3.62dBi + 10log(2) = 6.63dBi > 6dBi
to 8-(6.63-6) = 7.37dBm.

, so the power density limit shall be reduced
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VHT20

TX. Channel Freq. PSD 10 log (N=2) | Total PSD Limit Pas_s
chain (MHz) (dBm) dB (dBm) (dBm) [Fail
1 2412 -12.05 3.01 -9.04 7.37 Pass

6 2437 -7.76 3.01 -4.75 7.37 Pass

0 1 2462 -12.77 3.01 -9.76 7.37 Pass
12 2467 -15.29 3.01 -12.28 7.37 Pass

13 2472 -26.17 3.01 -23.16 7.37 Pass

1 2412 -11.68 3.01 -8.67 7.37 Pass

6 2437 -8.21 3.01 -5.20 7.37 Pass

1 1 2462 -11.64 3.01 -8.63 7.37 Pass
12 2467 -14.91 3.01 -11.90 7.37 Pass

13 2472 -26.55 3.01 -23.54 7.37 Pass

NOTE: Directional gain = 3.62dBi + 10log(2) = 6.63dBi > 6dBi
to 8-(6.63-6) = 7.37dBm.

, so the power density limit shall be reduced
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VHT40
TX. Channel Freq. PSD 10 log (N=2) | Total PSD Limit Pas_s
chain (MHz) (dBm) dB (dBm) (dBm) [Fail
3 2422 -18.04 3.01 -15.03 7.37 Pass
6 2437 -11.54 3.01 -8.53 7.37 Pass
0 9 2452 -19.53 3.01 -16.52 7.37 Pass
10 2457 -19.19 3.01 -16.18 7.37 Pass
11 2462 -27.88 3.01 -24.87 7.37 Pass
3 2422 -17.84 3.01 -14.83 7.37 Pass
6 2437 -11.78 3.01 -8.77 7.37 Pass
1 9 2452 -18.70 3.01 -15.69 7.37 Pass
10 2457 -19.13 3.01 -16.12 7.37 Pass
11 2462 -27.75 3.01 -24.74 7.37 Pass

NOTE: Directional gain = 3.62dBi + 10log(2) = 6.63dBi > 6dBi
to 8-(6.63-6) = 7.37dBm.

, so the power density limit shall be reduced
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4.3 6dB Bandwidth Measurement
4.3.1 Limits of 6dB Bandwidth Measurement

The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

4.3.2 Test Setup

EUT SPECTRUM
Attenuator [ | ANALYZER
4.3.3 Test Instruments
DESCRIPTION & CALIBRATED CALIBRATED
MODEL NO. SERIAL NO.
MANUFACTURER DATE UNTIL
SPECTRUM
ANALYZER FSP 40 100060 May 08, 2014 May 07, 2015
R&S
Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are

traceable to NML/ROC and NIST/USA.

2. Tested date :Feb. 09, 2015

4.3.4 Test Procedures

® o 0o T @

Sweep = auto couple.

Set resolution bandwidth (RBW) = 100kHz
Set the video bandwidth (VBW) = 3 x RBW, Detector = Peak.

Trace mode = max hold.

Measure the maximum width of the emission that is constrained by the frequencies associated with the

two amplitude points (upper and lower) that are attenuated by 6 dB relative to the maximum level

measured in the fundamental emission

4.3.5 Deviation from Test Standard

No deviation.

4.3.6 EUT Operating Conditions

The software provided by client to enable the EUT under transmission condition continuously at lowest,
middle and highest channel frequencies individually.
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4.3.7 Test Results

802.11b
Channel Fr((—:‘I\C}Il|J_|le1)0y _6dB ST - Mini(leljl_r|nZ;_imit Pass / Fail
Chain 0 Chain 1
1 2412 8.06 8.10 0.5 Pass
6 2437 8.06 8.09 0.5 Pass
11 2462 8.03 8.11 0.5 Pass
12 2467 8.07 8.08 0.5 Pass
13 2472 8.11 8.08 0.5 Pass
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802.11g
Channel Fr((—:‘I\C}Il|J_|le1)0y _6dB ST - Mini(leljl_r|nZ;_imit Pass / Fail
Chain 0 Chain 1
1 2412 15.32 15.38 0.5 Pass
6 2437 15.71 15.49 0.5 Pass
11 2462 15.81 15.49 0.5 Pass
12 2467 15.72 15.32 0.5 Pass
13 2472 16.07 15.80 0.5 Pass
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VHT20
Channel Fr((—:‘I\C}Il|J_|le1)0y _6dB ST - Mini(leljl_r|nZ;_imit Pass / Fail
Chain 0 Chain 1
1 2412 15.13 16.26 0.5 Pass
6 2437 15.69 15.11 0.5 Pass
11 2462 15.14 15.69 0.5 Pass
12 2467 15.73 15.16 0.5 Pass
13 2472 16.34 15.48 0.5 Pass
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Chain 1/ CH1

[Chain 1/ CH6

REW 100 kHz ITIMP VBN i ) REVY 100 kHz IHIMRYEN e ]
VB 300 kHz 305 dBm WEWY 300 kHz 147 dBm
oy Rzt 2t dbm At 2048 ST 20 ms: 240385 GHz oy Rzt 2t dBm At 2048 ST 20 ms 242947 GHz
Offsel 11 08 Defta 2 [T1] Offsel 1108 Detta 2 [T1]
000d8 00048
16,26 MHZ 1811 Mz
[ D77 dEn
| D1287dBm — T T - D21474Bm T
[ DZ-307dBn | L Alers kil U AP g | W 'W\
)J \\ N'/ \V\w "
M'/ M i
11
,
| \ @ i
79 T T T T T T 79 T T T T T
Center 2.412 GHz 25 MHzi Span 26 MHz A DT Center 2,437 GHz 25 MHzi Span 25 MHz
REW 100 kHz ITIMP VBN i ) REVY 100 kHz IHIMRYEN e ]
VEVY 300 kHz 365 dBm WENA 300 kHz -6.34 dBm
oy Rzt 2t dbm At 2048 ST 20 ms: 245410 GHz oy Rzt 2t dBm At 2048 ST 20 ms 245945 GHz
Offsel 11 08 Defta 2 [T1] Offsel 1108 Detta 2 [T1]
000d8 0.00 B
15,6 MHz 1546 Mz
| D1335dBm
r—— T Di-024dEg
| D2-563 dBm. Jeard i O o O o e
I |__D2-634dBm .
J \ 4 In It \
| M “W
K
Bl 2! F
79 T T T T T T 78 T T T T T T
Certer 2.462 GHz 25 MHz! Span 25 MHz A D T Center 2.467 GHz 2.5MHZ! Span 25 MHz
REW 100 kHz ITIMPYEN e ()
VY 300 kHz 17,35 dBm
¢ et 21 dem Att 2008 ST 20 ms 2.48409 GHz
Oifsel 108 Detta 2 [T1]
0.00d8
15.48 MHz
4 b1 11 354E
D17 35uEn [f_y hetmttridetsines splerttoton ogaga,

/

/

T T T
Center 2.472 GHz

T
2.5MHz!

T
Span 25 hHz

A_D_T

Report No.: RF150107E07B
Reference No.: 150505E06

Page No. 47 / 240

Report Format Version: 6.1.1




VHT40
6dB Bandwidth (MHz i e
Channel Fr((—:‘I\C}Il|J_|le1)0y ( ) M'm(mlvlljll;"m't Pass / Fail
Chain 0 Chain 1
3 2422 32.72 34.00 0.5 Pass
6 2437 35.16 32.66 0.5 Pass
9 2452 33.80 33.81 0.5 Pass
10 2457 35.12 35.27 0.5 Pass
11 2462 34.15 33.95 0.5 Pass
Report No.: RF150107E07B Page No. 48 / 240 Report Format Version: 6.1.1

Reference No.: 150505E06




Chain 0/ CH3

|Chain 0/ CH6

/

oL

|

/

REW 100 khz TMPVEN ey ) REWA00 khz HIMRVIE e ey
VEVY 300 kHz 9,46 cBm WENA 300 kHz -4.55 dBm
4y Ret 2t dBm At 20dB ST 20 ms 240565 GHz 4y Ret 2t dBn At 20dB ST 20ms 241947 GHz
e Dea 2(T1] Otfset 1108 Detta 2 [T1]
0o 00048
3272 Mz 3516 WiHz
D11454B -
D145 B 03455 dBy §, L brdimandidonnddodoon, ol bt oAttt
02046 dBm U
10 il Rl

Dz-lgvz?ﬁp mewwwmuwwww«wwmm

/

T T T T T T
Center 2.462 GHz 5 MHzf

T
Span 50 0Hz

A_D_T

F o Bl 3!
79 T T T T 79 T T T T T
Center 2.422 GHz 5 MHzi Span 50MHz A DT Center 2,437 GHz 5 MHz/ Span S0 MHz
REW 100 kHz [T1] WP WIBA Marker 1 [T1] RBW 100 kHz [T1] WP VIEAY Marker 1 [T1]
VB 300 kHz 40,64 dBm WEWY 300 kHz 4061 dBm
oy Rzt 2t dbm At 2048 ST 20 ms: 243576 GH oy Rzt 2t dBm At 2048 ST 20 ms 243944 GHz
Offsel 11 08 Defta 2 [T1] Offsel 11 0B Detta 2 [T1]
000d8 0.00 B
3360 MHz 3542 MHz
D1 -4 4 dBm. |__D1-461dB;
010 A4 dF A B bhirn, b d Al P n2-1nALd L bty WMMM MNWMMJ.A
=l LJ T i
." M M‘/ \\""‘.‘ ”Mf \‘UKI\'
K
Bl o Fl 3!
79 T T T T T 78 T T T T T T
Certer 2.452 GHz 5 MHz! Span 50 MHz A D T Center 2.457 GHz 5 MHZ! Span 50 MHz
REW 100 kHz ITIMPYEN e ()
VY 300 kHz 1972 dBim
¢ et 21 dem Att 2008 ST 20 ms 2.4453 GHz
Oifsel 108 Detta 2 [T1]
000 d8
3415 MHz
) DI -1372 dE:

Report No.: RF150107E07B
Reference No.: 150505E06

Page No. 49 / 240

Report Format Version: 6.1.1




Chain 1/ CH3 [Chain 1/ CH6

REW 100 kHz [T1]MP WVIEW REW 100 kHz [T1] WP VIEA

Marker 1 [T1] Marker 1 [T1]
VEVY 300 kHz 827 dBm WENA 300 kHz -3.70 dBm
oy Rzt 2t dbm At 2048 ST 20 ms: 240864 GHz oy Rzt 2t dBm At 2048 ST 20 ms 242065 GHz

Offset 11 dB Defta 2 [T1] Offset 11 dB Defta 2 [T1]
000d8 00048
34.00 MHz 3268 MHz

D132.30dBm .
: n T n n
D1 337dBm LR P ke i, i s T
| — o

| oossamn ), MMMMUMMM o . } . \
o \ o o,
oL S, _ﬂ

Fl 3! Fl 3!
79 T T T T T T 79 T T T T T T T
Center 2.422 GHz 5 MHz Span 50 MHz. A_D T Center 2.437 GHz 5 MHz/ Span S0 MHz
REW 100 kHz ITIMP VBN e g 71 REVW 00 kHz HIMPVEN e q (7]
VENY 300 kHz AD0.05 dEm VIV 300 kHz A0.73 dm
oy _Ret 21 dBm At 2008 ST 20 ms 243571 GHz oy _Ret 21 dBm At 2048 ST 20 ms 243938 GHz
Offset 11 dB Defta 2 [T1] Offset 11 dff Delta 2[T1]
0.00 48 0.00 dB
3351 MHz 3527 MHz
D1 -4.05 dBm. D1 -4.73 dB;

021005055 | )L babrerorshdisbihens_pibodhapinato bty p-L_0z.10 |t b, petilistinnbydoud,

o) \ N \
oo Y, o N,

K
g A F F
79 T T T T T 78 T T T T T T T
Center 2.452 GHz 5 MHzi Span 50MHz A DT Center 2.457 GHz S MHz/ Spen 50hHz
Chain 1/ CH11 |
REW 100 kHz ITIMPYEN e ()
VY 300 kHz 1933 4Bm
¢ et 21 dem Att 2008 ST 20 ms 2.44567 GHz
Oifsel 108 Detta 2 [T1]
0008
3395 MHz
E DI -13 33 dEm.
D218 33 45m||y ucostiiraschrbagy WWWﬁ ,
K
i | %i
7% T T T T T T T 578
Center 2.452 GHz S MHzi Span 50 hHz A DT
Report No.: RF150107E07B Page No. 50 / 240 Report Format Version: 6.1.1

Reference No.: 150505E06




wUVE

B
URD
svx\‘a

7828

4.4 Conducted Out of Band Emission Measurement

4.4.1 Limits of Conducted Out of Band Emission Measurement

Below 20dB of the highest emission level of operating band (in 100kHz Resolution Bandwidth).

4.4.2 Test Setup

EUT SPECTRUM
Attenuator ANALYZER
4.4.3 Test Instruments
DESCRIPTION & CALIBRATED CALIBRATED
MODEL NO. SERIAL NO.
MANUFACTURER DATE UNTIL
SPECTRUM
ANALYZER FSP 40 100060 May 08, 2014 May 07, 2015
R&S
Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. Tested date :Feb. 09, 2015

4.4.4 Test Procedures

MEASUREMENT PROCEDURE REF

1. Set the RBW = 100 kHz.

2. Set the VBW = 300 kHz.

3. Detector = peak.

4. Sweep time = auto couple.

5. Trace mode = max hold.

6. Allow trace to fully stabilize.

7. Use the peak marker function to determine the maximum power level in any 100 kHz band segment within
the fundamental EBW.

MEASUREMENT PROCEDURE OOBE

. Set RBW = 100 kHz.

. Set VBW = 300 kHz.

. Detector = peak.

. Sweep = auto couple.

. Trace Mode = max hold.

. Allow trace to fully stabilize.

. Use the peak marker function to determine the maximum amplitude level.

NOoO O, WN -

4.45 Deviation from Test Standard

No deviation.

4.4.6 EUT Operating Conditions

The software provided by client to enable the EUT under transmission condition continuously at lowest,
middle and highest channel frequencies individually.
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447 Test Results

The spectrum plots are attached on the following pages. D1 line indicates the highest level, and D2 line
indicates the 20dB offset below D1. It shows compliance with the requirement.
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4.5 Unwanted Emission Measurement (Radiated Versus Conducted)

451

Limits of Unwanted Emission Measurement

Radiated emissions which fall in the restricted bands must comply with the radiated emission limits
specified as below table. Other emissions shall be at least 20dB below the highest level of the desired

power:
Frequencies Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 ~ 0.490 2400/F(kHz) 300
0.490 ~ 1.705 24000/F(kHz) 30
1.705 ~ 30.0 30 30
30 ~ 88 100 3
88 ~ 216 150 3
216 ~ 960 200 3
Above 960 500 3
NOTE:

1.
2.
3.

The lower limit shall apply at the transition frequencies.
Emission level (dBuV/m) = 20 log Emission level (uV/m).

For frequencies above 1000MHz, the field strength limits are based on average detector, however, the
peak field strength of any emission shall not exceed the maximum permitted average limits, specified

above by more than 20dB under any condition of modulation.
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45.2 Test Instruments

For Above 1GHz:

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
X';EnEtM' Receiver N9038A MY51210105 | July 21,2014 | July 20,2015
Pre-Amplifier ZFL-T000VH2 | Vb 76103 | Nov. 12, 2014 | Nov. 11, 2015
Mini-Circuits B
Trilog Broadband Antenna
SCHWARSBECK VULB 9168 | 9168-360 Feb. 26, 2014 | Feb. 25, 2015
RF Cable NA CHGCAB_001 | Oct. 04, 2014 | Oct. 03, 2015
:Ioer”—A”te””a AIH.8018 0000320091110 | Aug. 27, 2014 | Aug. 26, 2015
Pre-Amplifier 8449B 3008A02578 | June 24, 2014 | June 23, 2015
Agilent
131205
RF Cable NA 131214 Jan. 16, 2015 | Jan. 15, 2016
SNMY23684/4
;Z‘;Ctr“m Analyzer FSV40 100964 July 05,2014 | July 04, 2015
Er,\jé?mp“f'er EMC184045 | 980143 Jan. 16, 2015 | Jan. 15, 2016
Horn_Antenna
SOHTUARSBECK BBHA 9170 | 9170-424 Aug. 26, 2014 | Aug. 25, 2015
RF104-121
RF Cable NA ~F1oa.204 | Dec: 11,2014 | Dec. 10,2015
Antenna Tower & Turn Table NA NA NA NA
cT
Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. The horn antenna, preamplifier (model: 8449B) are used only for the measurement of emission
frequency above 1GHz if tested.

NOoO b Ww

The test was performed in 966 Chamber No. G.
. The FCC Site Registration No. is 966073.
The VCCI Site Registration No. is G-137.
The CANADA Site Registration No. is IC 7450H-2.
Tested Date: Feb. 06 to 11, 2015
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4.5.3 Test Procedures

Following FCC KDB 558074 D01 DTS Meas. Guidance :

Radiated versus Conducted Measurements.

The unwanted emission limits in both the restricted and non-restricted bands are based on antenna-port

conducted measurements in conjunction with cabinet emissions tests are permitted to demonstrate

compliance.

The following steps was performed:

a. Cabinet emissions measurements. Radiated measurement was performed to ensure that cabinet

emissions are below the emission limits. For the cabinet-emission measurements the antenna was
replaced by a termination matching the nominal impedance of the antenna.

b. Conducted tests was performed using equipment that matches the nominal impedance of the antenna
assembly used with the EUT

c. EIRP calculation. A value representative of an upper bound on out-of-band antenna gain (in dBi) shall
be added to the measured antenna-port conducted emission power to compute EIRP within the
specified measurement bandwidth. (For emissions in the restricted bands, additional calculations are
required to convert EIRP to field strength at the specified distance.) The upper bound on antenna gain
for a device with a single RF output shall be selected as the maximum in-band gain of the antenna
across all operating bands or 2 dBi, whichever is greater

d. EIRP adjustments for multiple outputs. (Follow the procedures specified in FCC KDB Publication
662911)

e. For all of Radiation emission test

e-1. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meters
chamber room. The table was rotated 360 degrees to determine the position of the highest
radiation.

e-2. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on
the top of a variable-height antenna tower.

e-3. The height of antenna is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are
set to make the measurement.

e-4. For each suspected emission, the EUT was arranged to its worst case and then the antenna was
tuned to heights from 1 meter to 4 meters and the rotatable table was turned from 0 degrees to 360
degrees to find the maximum reading.

e-5. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum
Hold Mode.

e-6. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing
could be stopped and the peak values of the EUT would be reported. Otherwise the emissions that
did not have 10dB margin would be re-tested one by one using peak, quasi-peak or average
method as specified and then reported in a data sheet.

NOTE:

1. For emission measurements above 1 GHz, the EUT shall be placed at a height of 1.5 m above the
ground at 3 meter chamber room for test

2. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Quasi-peak detection (QP) at frequency below 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is 3 MHz
for Peak detection (PK) at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and the video bandwidth is 3MHz
for RMS Average (Duty cycle < 98%) for Average detection (AV) at frequency above 1GHz, then the
measurement results was added to a correction factor (10 log(1/duty cycle)).

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and the video bandwidth is 10Hz
(Duty cycle = 98%) for Average detection (AV) at frequency above 1GHz.

6. All modes of operation were investigated and the worst-case emissions are reported.
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4.5.4 Deviation from Test Standard

C63.10:2009 requires a 0.8m EUT height above 1GHz, but in accordance with the FCC December 2014
TCB Conference call, a 1.5m EUT height is allowed.

455 Test Setup

For radiated configuration:
<Frequency Range below 1GHz>

EUT& |-

Ant. Tower

3m

Support Unjts '

Turn Table

1-4m
Variable

SOCmT
L

<Frequency Range above 1GHz>

Ground Plane

Test Receiver

Ant. Tower 1-4m
Variable
EUT& 3m
Support Units | -
Turn Table D e
Absorber
T AW —
1500m) AN
= T
Ground Plane
Test Receiver
\ [ | E—
P o o o o
For conducted configuration:
SPECTRUM

EUT

Attenuator

ANALYZER

For the actual test configuration, please refer to the attached file (Test Setup Photo).
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45,6 EUT Operating Conditions

1. Connect the EUT with the support unit A (Notebook Computer) which is placed on a testing table.
2. The communication partner run test program “QCART Version: 3.0.33.0” to enable EUT under
transmission/receiving condition continuously at specific channel frequency.

457 Test Results (Radiated Measurement)

Radiated versus Conducted Measurement

] Conducted measurement X Radiated measurement

For Radiated measurement:

The level of unwanted emissions was measured when radiated by the cabinet or structure of
the equipment with the antenna connector(s) terminated by a specified load (cabinet radiation)

For Conducted measurement:

The level of unwanted emissions was measured as their power in a specified load (conducted

spurious emissions).
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Radiated test was done with 500hm terminator on antenna port

Above 1GHz Data

802.11b
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuVv) (dB/m)
1 4824.00 53.3 PK 74.0 -20.7 1.55H 56 47.59 5.71
2 4824.00 49.4 AV 54.0 -4.6 1.55H 56 43.69 5.71
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. Z\RAES) LEVEL (dlélllj\/lvl;l'm) M'?:;)IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4824.00 53.2 PK 74.0 -20.8 157V 53 47.49 5.71
2 4824.00 49.1 AV 54.0 -4.9 1.57V 53 43.39 5.71
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 6 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuVv/m) (m) (Degree) (dBuVv) (dB/m)
1 4874.00 54.1 PK 74.0 -19.9 1.65H 56 48.20 5.90
2 4874.00 50.5 AV 54.0 -3.5 1.65H 56 44.60 5.90
3 7311.00 53.8 PK 74.0 -20.2 1.00H 226 40.63 13.17
4 7311.00 40.8 AV 54.0 -13.2 1.00H 226 27.63 13.17
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. Z\R/IE(ZQ) LEVEL (dlélg/l\;rm) M/?:BC;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 54.5 PK 74.0 -19.5 1.72V 54 48.60 5.90
2 4874.00 50.3 AV 54.0 -3.7 1.72V 54 44 .40 5.90
3 7311.00 54.1 PK 74.0 -19.9 1.07V 262 40.93 13.17
4 7311.00 41.2 AV 54.0 -12.8 1.07V 262 28.03 13.17
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 11 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuVv/m) (m) (Degree) (dBuVv) (dB/m)
1 4924.00 55.8 PK 74.0 -18.2 1.55H 65 49.69 6.11
2 4924.00 51.0 AV 54.0 -3.0 155H 65 44.89 6.11
3 7386.00 54.2 PK 74.0 -19.8 1.00H 241 41.02 13.18
4 7386.00 41.2 AV 54.0 -12.8 1.00H 241 28.02 13.18
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. Z\R/IE(ZQ) LEVEL (dlélg/l\;rm) M/?:BC;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 54.1 PK 74.0 -19.9 148V 65 47.99 6.1
2 4924.00 50.1 AV 54.0 -3.9 148V 65 43.99 6.1
3 7386.00 54.4 PK 74.0 -19.6 1.00V 265 41.22 13.18
4 7386.00 41.3 AV 54.0 -12.7 1.00V 265 28.12 13.18
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 12 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuVv/m) (m) (Degree) (dBuVv) (dB/m)
1 4934.00 55.0 PK 74.0 -19.0 1.50H 57 48.85 6.15
2 4934.00 50.5 AV 54.0 -3.5 1.50H 57 44.35 6.15
3 7401.00 54.7 PK 74.0 -19.3 1.02H 233 41.53 13.17
4 7401.00 41.6 AV 54.0 -12.4 1.02H 233 28.43 13.17
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. Z\R/IE(ZQ) LEVEL (dlélg/l\;rm) M/?:BC;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4934.00 54.3 PK 74.0 -19.7 147V 60 48.15 6.15
2 4934.00 50.4 AV 54.0 -3.6 147V 60 44 .25 6.15
3 7401.00 54.4 PK 74.0 -19.6 1.02V 272 41.23 13.17
4 7401.00 41.3 AV 54.0 -12.7 1.02V 272 28.13 13.17
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 13 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuVv/m) (m) (Degree) (dBuVv) (dB/m)
1 4944.00 56.0 PK 74.0 -18.0 1.52H 66 49.81 6.19
2 4944.00 51.0 AV 54.0 -3.0 152H 66 44.81 6.19
3 7416.00 54.6 PK 74.0 -194 1.00H 243 41.45 13.15
4 7416.00 41.5 AV 54.0 -12.5 1.00H 243 28.35 13.15
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. Z\R/IE(ZQ) LEVEL (dlélg/l\;rm) M/?:BC;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4944.00 54.2 PK 74.0 -19.8 148V 66 48.01 6.19
2 4944.00 50.5 AV 54.0 -3.5 148V 66 44.31 6.19
3 7416.00 55.2 PK 74.0 -18.8 1.00V 272 42.05 13.15
4 7416.00 41.8 AV 54.0 -12.2 1.00V 272 28.65 13.15
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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802.11g

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. TI\RAES) LEVEL (dléll':/l\;rm) M’?:;)IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4824.00 48.6 PK 74.0 -25.4 1.55H 59 42.89 5.71
2 4824.00 34.9 AV 54.0 -19.1 1.55H 59 29.19 5.71
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuVv/m) (m) (Degree) (dBuVv) (dB/m)
1 4824.00 48.3 PK 74.0 -25.7 149V 55 42.59 5.71
2 4824.00 35.1 AV 54.0 -18.9 149V 55 29.39 5.71
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 6 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
vo| FREQ | Tloe | M waRoN | T | vele | wae | FacroR.
(dBuVv/m) (m) (Degree) (dBuVv) (dB/m)
1 4874.00 51.7 PK 74.0 -22.3 1.55H 60 45.80 5.90
2 4874.00 38.4 AV 54.0 -15.6 1.55H 60 32.50 5.90
3 7311.00 54.2 PK 74.0 -19.8 1.02H 227 41.03 13.17
4 7311.00 40.9 AV 54.0 -13.1 1.02H 227 27.73 13.17
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW  |CORRECTION
NO. Z\RAE(ZQ) LEVEL ( d:y\l/Tm) M'?:SN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 51.6 PK 74.0 -22.4 148V 65 45.70 5.90
2 4874.00 38.1 AV 54.0 -15.9 148V 65 32.20 5.90
3 7311.00 53.9 PK 74.0 -20.1 1.00V 252 40.73 13.17
4 7311.00 41.1 AV 54.0 -12.9 1.00V 252 27.93 13.17
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 11 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuVv/m) (m) (Degree) (dBuVv) (dB/m)
1 4924.00 48.4 PK 74.0 -25.6 1.56 H 60 42.29 6.11
2 4924.00 34.9 AV 54.0 -19.1 1.56 H 60 28.79 6.11
3 7386.00 54.4 PK 74.0 -19.6 1.00H 222 41.22 13.18
4 7386.00 41.2 AV 54.0 -12.8 1.00H 222 28.02 13.18
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. Z\R/IE(ZQ) LEVEL (dlélg/l\;rm) M/?:BC;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 48.5 PK 74.0 -25.5 143V 59 42.39 6.1
2 4924.00 35.1 AV 54.0 -18.9 143V 59 28.99 6.1
3 7386.00 53.6 PK 74.0 -20.4 1.00V 244 40.42 13.18
4 7386.00 41.1 AV 54.0 -12.9 1.00V 244 27.92 13.18
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 12 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuVv/m) (m) (Degree) (dBuVv) (dB/m)
1 4934.00 48.0 PK 74.0 -26.0 1.60H 64 41.85 6.15
2 4934.00 34.7 AV 54.0 -19.3 1.60H 64 28.55 6.15
3 7401.00 54.5 PK 74.0 -19.5 1.04 H 216 41.33 13.17
4 7401.00 41.6 AV 54.0 -12.4 1.04 H 216 28.43 13.17
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. Z\R/IE(ZQ) LEVEL (dlélg/l\;rm) M/?:BC;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4934.00 48.0 PK 74.0 -26.0 145V 56 41.85 6.15
2 4934.00 34.6 AV 54.0 -19.4 145V 56 28.45 6.15
3 7401.00 53.3 PK 74.0 -20.7 1.00V 230 40.13 13.17
4 7401.00 41.1 AV 54.0 -12.9 1.00V 230 27.93 13.17
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 13 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuVv/m) (m) (Degree) (dBuVv) (dB/m)
1 4944.00 48.4 PK 74.0 -25.6 1.58 H 67 42.21 6.19
2 4944.00 35.1 AV 54.0 -18.9 1.58 H 67 28.91 6.19
3 7416.00 54.4 PK 74.0 -19.6 1.05H 223 41.25 13.15
4 7416.00 41.1 AV 54.0 -12.9 1.05H 223 27.95 13.15
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. Z\R/IE(ZQ) LEVEL (dlélg/l\;rm) M/?:BC;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4944.00 489 PK 74.0 -25.1 147V 66 42.71 6.19
2 4944.00 35.5AV 54.0 -18.5 147V 66 29.31 6.19
3 7416.00 53.8 PK 74.0 -20.2 1.00V 231 40.65 13.15
4 7416.00 41.1 AV 54.0 -12.9 1.00V 231 27.95 13.15
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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VHT20

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. TI\RAES) LEVEL (dléll':/l\;rm) M’?:;)IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4824.00 48.2 PK 74.0 -25.8 1.60 H 51 42.49 5.71
2 4824.00 34.8 AV 54.0 -19.2 1.60 H 51 29.09 5.71
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuVv/m) (m) (Degree) (dBuVv) (dB/m)
1 4824.00 48.4 PK 74.0 -25.6 1.53V 65 42.69 5.71
2 4824.00 35.0 AV 54.0 -19.0 1.53V 65 29.29 5.71
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 6 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
vo| FREQ | Tloe | M waRoN | T | vele | wae | FacroR.
(dBuVv/m) (m) (Degree) (dBuVv) (dB/m)
1 4874.00 51.6 PK 74.0 -22.4 1.56 H 74 45.70 5.90
2 4874.00 38.4 AV 54.0 -15.6 1.56 H 74 32.50 5.90
3 7311.00 53.7 PK 74.0 -20.3 1.00H 218 40.53 13.17
4 7311.00 40.5 AV 54.0 -13.5 1.00H 218 27.33 13.17
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW  |CORRECTION
NO. Z\RAE(ZQ) LEVEL ( d:y\l/Tm) M'?:SN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 51.4 PK 74.0 -22.6 148V 50 45.50 5.90
2 4874.00 37.9AV 54.0 -16.1 148V 50 32.00 5.90
3 7311.00 54.0 PK 74.0 -20.0 1.00V 239 40.83 13.17
4 7311.00 41.1 AV 54.0 -12.9 1.00V 239 27.93 13.17
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 11 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuVv/m) (m) (Degree) (dBuVv) (dB/m)
1 4924.00 48.7 PK 74.0 -25.3 1.57H 75 42.59 6.11
2 4924.00 35.2 AV 54.0 -18.8 1.57H 75 29.09 6.11
3 7386.00 54.6 PK 74.0 -194 1.06 H 236 41.42 13.18
4 7386.00 41.3 AV 54.0 -12.7 1.06 H 236 28.12 13.18
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. Z\R/IE(ZQ) LEVEL (dlélg/l\;rm) M/?:BC;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 489 PK 74.0 -25.1 149V 53 42.79 6.1
2 4924.00 35.2 AV 54.0 -18.8 149V 53 29.09 6.1
3 7386.00 53.6 PK 74.0 -20.4 1.04V 237 40.42 13.18
4 7386.00 40.8 AV 54.0 -13.2 1.04V 237 27.62 13.18
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 12 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuVv/m) (m) (Degree) (dBuVv) (dB/m)
1 4934.00 48.6 PK 74.0 -254 1.53H 87 42.45 6.15
2 4934.00 35.3AV 54.0 -18.7 1.53H 87 29.15 6.15
3 7401.00 54.0 PK 74.0 -20.0 1.05H 224 40.83 13.17
4 7401.00 41.0 AV 54.0 -13.0 1.05H 224 27.83 13.17
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. Z\R/IE(ZQ) LEVEL (dlélg/l\;rm) M/?:BC;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4934.00 494 PK 74.0 -24.6 146V 59 43.25 6.15
2 4934.00 35.5AV 54.0 -18.5 146V 59 29.35 6.15
3 7401.00 53.3 PK 74.0 -20.7 1.07V 251 40.13 13.17
4 7401.00 40.5 AV 54.0 -13.5 1.07V 251 27.33 13.17
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 13 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuVv/m) (m) (Degree) (dBuVv) (dB/m)
1 4944.00 49.2 PK 74.0 -24.8 1.58 H 59 43.01 6.19
2 4944.00 35.5 AV 54.0 -18.5 1.58 H 59 29.31 6.19
3 7416.00 54.0 PK 74.0 -20.0 1.10H 248 40.85 13.15
4 7416.00 41.0 AV 54.0 -13.0 1.10H 248 27.85 13.15
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. Z\R/IE(ZQ) LEVEL (dlélg/l\;rm) M/?:BC;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4944.00 495 PK 74.0 -24.5 152V 43 43.31 6.19
2 4944.00 35.6 AV 54.0 -18.4 152V 43 29.41 6.19
3 7416.00 53.3 PK 74.0 -20.7 1.04V 232 40.15 13.15
4 7416.00 40.6 AV 54.0 -13.4 1.04V 232 27.45 13.15
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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VHT40

CHANNEL TX Channel 3 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. TI\R/IES) LEVEL (dléll’:/lvl;rm) M;?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4844.00 48.8 PK 74.0 -25.2 1.56 H 72 43.02 5.78
2 4844.00 35.2 AV 54.0 -18.8 1.56 H 72 29.42 5.78
3 7266.00 54.8 PK 74.0 -19.2 1.07H 208 41.60 13.20
4 7266.00 41.5AV 54.0 -12.5 1.07H 208 28.30 13.20
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuVv) (dB/m)
1 4844.00 48.4 PK 74.0 -25.6 142V 72 42.62 5.78
2 4844.00 349 AV 54.0 -19.1 142V 72 29.12 5.78
3 7266.00 53.7 PK 74.0 -20.3 1.02V 259 40.50 13.20
4 7266.00 41.0 AV 54.0 -13.0 1.02V 259 27.80 13.20
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 6 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
vo| FREQ | Tloe | M waRoN | T | vele | wae | FacroR.
(dBuVv/m) (m) (Degree) (dBuVv) (dB/m)
1 4874.00 48.7 PK 74.0 -25.3 1.53H 55 42.80 5.90
2 4874.00 35.2 AV 54.0 -18.8 1.53H 55 29.30 5.90
3 7311.00 54.7 PK 74.0 -19.3 1.00H 212 41.53 13.17
4 7311.00 41.6 AV 54.0 -12.4 1.00H 212 28.43 13.17
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW  |CORRECTION
NO. Z\RAE(ZQ) LEVEL ( d:y\l/Tm) M'?:SN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 48.7 PK 74.0 -25.3 147V 49 42.80 5.90
2 4874.00 35.4 AV 54.0 -18.6 147V 49 29.50 5.90
3 7311.00 53.4 PK 74.0 -20.6 1.05V 255 40.23 13.17
4 7311.00 41.0 AV 54.0 -13.0 1.05V 255 27.83 13.17
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 9 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuVv/m) (m) (Degree) (dBuVv) (dB/m)
1 4904.00 48.5 PK 74.0 -25.5 1.53H 64 42.48 6.02
2 4904.00 35.3AV 54.0 -18.7 1.53H 64 29.28 6.02
3 7356.00 54.9 PK 74.0 -19.1 1.09H 238 41.72 13.18
4 7356.00 41.5 AV 54.0 -12.5 1.09H 238 28.32 13.18
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. Z\R/IE(ZQ) LEVEL (dlélg/l\;rm) M/?:BC;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4904.00 479 PK 74.0 -26.1 144V 59 41.88 6.02
2 4904.00 34.6 AV 54.0 -19.4 144V 59 28.58 6.02
3 7356.00 54.0 PK 74.0 -20.0 1.01V 248 40.82 13.18
4 7356.00 41.4 AV 54.0 -12.6 1.01V 248 28.22 13.18
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 10 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuVv/m) (m) (Degree) (dBuVv) (dB/m)
1 4914.00 48.8 PK 74.0 -25.2 1.53H 60 42.73 6.07
2 4914.00 35.7 AV 54.0 -18.3 1.53H 60 29.63 6.07
3 7371.00 54.8 PK 74.0 -19.2 1.11H 251 41.63 13.17
4 7371.00 41.7 AV 54.0 -12.3 1.11H 251 28.53 13.17
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. Z\R/IE(ZQ) LEVEL (dlélg/l\;rm) M/?:BC;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4914.00 47.5 PK 74.0 -26.5 146V 65 41.43 6.07
2 4914.00 34.4 AV 54.0 -19.6 146V 65 28.33 6.07
3 7371.00 53.5 PK 74.0 -20.5 1.00V 247 40.33 13.17
4 7371.00 40.9 AV 54.0 -13.1 1.00V 247 27.73 13.17
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 11 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
vo| FREQ | Tloe | M waRoN | T | vele | wae | FacroR.
(dBuVv/m) (m) (Degree) (dBuVv) (dB/m)
1 4924.00 48.8 PK 74.0 -25.2 1.50H 58 42.69 6.11
2 4924.00 35.3AV 54.0 -18.7 1.50H 58 29.19 6.11
3 7386.00 54.6 PK 74.0 -194 1.07H 227 41.42 13.18
4 7386.00 41.1 AV 54.0 -12.9 1.07H 227 27.92 13.18
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW  |CORRECTION
NO. Z\RAE(ZQ) LEVEL ( d:y\l/Tm) M'?:SN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 48.6 PK 74.0 -25.4 140V 59 42.49 6.1
2 4924.00 35.1 AV 54.0 -18.9 140V 59 28.99 6.1
3 7386.00 53.9 PK 74.0 -20.1 1.00V 233 40.72 13.18
4 7386.00 41.4 AV 54.0 -12.6 1.00V 233 28.22 13.18
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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Below 1GHz Data:

802.11g
CHANNEL TX Channel 6 DETECTOR .
Quasi-Peak (QP)
FREQUENCY RANGE |Below 1GHz FUNCTION
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':l\R/IES) LEVEL (dlélllj\llvl;l'm) M,?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 165.99 39.3 QP 435 -4.2 2.00H 228 52.48 -13.22
2 247.69 39.3 QP 46.0 -6.7 1.00H 284 53.32 -14.06
3 282.39 42.5 QP 46.0 -3.5 1.00H 292 55.06 -12.60
4 432.02 39.3 QP 46.0 -6.7 2.00H 217 47.78 -8.50
5 698.38 38.9 QP 46.0 -7.1 1.00H 236 42.24 -3.33
6 898.01 41.8 QP 46.0 -4.2 1.00H 162 41.69 0.14
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. T;E(zg) LEVEL (dIéIL':AVI;rm) M’?:;)IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 122.78 38.4 QP 43.5 -5.1 2.00V 293 53.14 -14.73
2 299.76 35.1 QP 46.0 -10.9 1.00V 306 47.20 -12.09
3 499.53 41.5 QP 46.0 -4.5 1.50V 199 48.74 -7.20
4 599.44 35.8 QP 46.0 -10.2 150V 302 40.54 -4.72
5 697.07 35.6 QP 46.0 -10.4 2.00V 306 38.92 -3.36
6 902.66 40.1 QP 46.0 -6.0 2.00V 309 39.83 0.22
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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45.8 Test Results (Conducted Measurement)

Radiated versus Conducted Measurement

X Conducted measurement [] Radiated measurement

For Radiated measurement:

The level of unwanted emissions was measured when radiated by the cabinet or structure of
the equipment with the antenna connector(s) terminated by a specified load (cabinet radiation)

For Conducted measurement:

The level of unwanted emissions was measured as their power in a specified load (conducted
spurious emissions).

Conducted Measurement Factor

a. The composite gain will be used when signal support the correlated signal.
(Composite gain = 3.62dBi + 10log(2) = 6.63dBi)

b.  For the out of band spurious the gain for the specific band may have been used rather
than the highest gain across all bands.

c.  For the band edge the gain for the specific band may have been used.

d. Inrestricted bands below 1000 MHz, add upper bound on ground plane reflection:

For f = 30 — 1000 MHz, add 4.7 dB.

Note: The conducted emission test was considered some factor to compute test result.
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Above 1GHz Data

802.11b - Channel 1

Conducted spurious emission table

Frequency Emission Limit Margin Raw Value (dBm) |Correction | EIRP

No. MH Level dBuUV/ dB Factor Level

(MH2) | @Buvimy| @BUVM) | (AB) | chaino | chainl |  (@B) |(dBm)

1 1609.375 PK 52.1 74 -21.9 -53.29 | -52.36 6.63 -43.16

2 1606.25 AV 41.81 54 -12.19 -63.15 | -63.04 6.63 -53.45

3 4825 PK 54.49 74 -19.51 -50.83 | -50.03 6.63 -40.77

4 | 4821.875AV 45.4 54 -8.6 -61.48 | -58.15 6.63 -49.86
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Bandedge table

Emission
Level
(dBuV/m)

Frequency Lim

No. (MH2)

it Margin
(dBuV/m) (dB)

Raw Value (dBm)

Correction | EIRP
Factor

Chain0O | Chainl

Level
(dBm)

2387.1875PK | 62.53 74

-11.47 -43.36 | -41.56

-32.73

-4.42 -56.25 | -54.55

-45.68

1
2 2389.99 AV 49.58 54
3 | 2484.4675 PK 56.56 74

-17.44 -48.92 | -47.83

-38.7

4 2483.66 AV 43.81 54

-10.19 -61.22 | -60.97

-51.45

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8

d = measurement distance in 3 meters.
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802.11b - Channel 6

Conducted spurious emission table

No.| Frequency | SUGET uimit | ergin | RO VLG BT {EEEGEN ol
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 1625 PK 51.37 74 -22.63 -53.19 -53.9 6.63 -43.89
2 1625 AV 41.91 54 -12.09 -63.05 | -62.94 6.63 -53.35
3 4875 PK 54.65 74 -19.35 -50.41 -50.1 6.63 -40.61
4 4871.875 AV 45.77 54 -8.23 -61.73 -57.52 6.63 -49.49
5 7312.5 PK 56.07 74 -17.93 -48.87 -48.8 6.63 -39.19
6 7312.5 AV 4517 54 -8.83 -60.32 -59.21 6.63 -50.09
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Bandedge table

No.

Frequency
(MHz)

Emission

Level

Limit
(dBuV/m)

(dBuV/m)

Margin
(dB)

Raw Value (dBm)

Chain0

Chainl

Correction
Factor
(dB)

EIRP
Level
(dBm)

2388.945 PK

58.69 74 -15.31

-46.98

-45.55

6.63

-36.57

2388.8975 AV

46.73 54 -7.27

-59.84

-56.96

6.63

-48.53

1
2
3

2483.9925 PK

58.57 74 -15.43

-46.96

-45.78

6.63

-36.69

4

2484.895 AV

46.47 54 -7.53

-59.47

-67.59

6.63

-48.79

Note

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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802.11b - Channel 11
Conducted spurious emission table

Frequency Emission Limit Margin Raw Value (dBm) |Correction| EIRP

No. (MH2) Level (dBuV/m) (dB) _ _ Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 4925 PK 53.89 74 -20.11 -51.37 | -50.67 6.63 -41.37

2 | 4921.875AV 45.07 54 -8.93 -61.64 | -58.55 6.63 -50.19

3 | 7384.375PK 56.07 74 -17.93 | -49.23 | -48.47 6.63 -39.19

4 7387.5 AV 44.75 54 -9.25 -60.29 | -60.01 6.63 -50.51
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8

d = measurement distance in 3 meters.
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Bandedge table

L Margin Raw Value (dBm) | Correction | EIRP
Factor Level

(dBuvim) | (dB) | chaino | chaini (dB)  [(dBm)

Emission
Level
(dBuV/m)

1 2387.9 PK 56.57 74 -17.43 -48.71 | -47.99 6.63 -38.69
2 2389.23 AV 43.53 54 -10.47 -61.48 | -61.27 6.63 -561.73
3 | 2483.8025 PK 61.99 74 -12.01 -43.69 | -42.25 6.63 -33.27

Frequency
(MHz)

No.

4 | 2483.5175 AV 49.5 54 -4.5 -65.78 | -55.05 6.63 -45.76

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8

d = measurement distance in 3 meters.
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802.11b - Channel 12

Conducted spurious emission table

Frequency Emission Limit Margin Raw Value (dBm) |Correction| EIRP

No. (MH2) Level (dBuV/m) (dB) _ _ Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 | 4934.375PK 53.6 74 -20.4 -52.08 | -50.64 6.63 -41.66

2 | 4934.375AV 44.13 54 -9.87 -62.55 | -59.51 6.63 -51.13

3 7400 PK 54.8 74 -19.2 -49.82 | -50.41 6.63 -40.46

4 7400 AV 43.98 54 -10.02 | -61.02 | -60.83 6.63 -51.28
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8

d = measurement distance in 3 meters.
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Bandedge table

Emission o : Raw Value (dBm) |Correction | EIRP
Frequency Level Limit Margin Factor Level

(MHZ) | @uvimy| @BUVM) | (@B) | chaino | chainl |  (dB) |(dBm)

No.

1 2372.32 PK 55.85 74 -18.15 -50.22 | -48.13 6.63 -39.41
2 2389.99 AV 43 54 -11 -62.08 | -61.72 6.63 -52.26
3 | 2483.5175 PK 63.12 74 -10.88 -42.51 | -41.16 6.63 -32.14
4 | 2483.5175 AV 50.92 54 -3.08 -56.48 | -52.86 6.63 -44.34

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8

d = measurement distance in 3 meters.
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802.11b - Channel 13
Conducted spurious emission table

Frequency Emission Limit Margin Raw Value (dBm) |Correction| EIRP

No. (MH2) Level (dBuV/m) (dB) _ _ Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 4943.75 PK 52.73 74 -21.27 | -52.14 -52.2 6.63 -42.53

2 4943.75 AV 42.35 54 -11.65 -62.5 -62.61 6.63 -52.91

3 74125 PK 55.38 74 -18.62 | -49.21 | -49.86 6.63 -39.88

4 7418.75 AV 44.13 54 -9.87 -60.75 -60.8 6.63 -51.13
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Bandedge table

Emission Limit Margin Raw Value (dBm) | Correction | EIRP
Level Factor | Level

(@Buv/m)| @BUVM) | (@B) | chaino | chainl | (dB) |(dBm)

Frequency
(MHz)

No.

1 | 2381.0125 PK 55.66 74 -18.34 -49.89 | -48.68 6.63 -39.6
2 | 2389.895AV 42.66 54 -11.34 -62.4 -62.08 6.63 -52.6
3 | 2483.5175 PK 62.79 74 -11.21 -43.46 | -41.08 6.63 -32.47
4 | 2483.5175 AV 51.81 54 -2.19 -62.83 | -63.37 6.63 -43.45

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8

d = measurement distance in 3 meters.
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802.11g - Channel 1

Conducted spurious emission table

Frequency Emission Limit Margin Raw Value (dBm) | Correction | EIRP

No. (MH2) Level (dBuV/m) (dB) ) ) Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 | 1609.375 PK 52.91 74 -21.09 | -52.21 | -51.79 6.63 -42.35

2 | 1609.375 AV 41.85 54 -12.15 | -63.05 | -63.05 6.63 -53.41

3 | 4828.125PK 54.38 74 -19.62 | -50.76 | -50.3 6.63 -40.88

4 | 4828.125AV 43.36 54 -10.64 | -61.41 | -61.68 6.63 -51.9
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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U VE

B U
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Bandedge table

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Frequency

No. (MH2)

Margin Raw Value (dBm)

EIRP
Level

Correction

(dB)

Chain0O | Chainl

Factor

@B) |(dBm)

2389.705 PK 65.5 74

-8.5 -40.2 -38.73

6.63 -29.76

2389.99 AV 51.08 54

-2.92 -54.37 | -53.33

6.63 -44.18

1
2
3 74

2491.4975 PK 56.55

-17.45 -48.37 | -48.33

6.63 -38.71

4 | 2483.5175 AV 43.75 54

-10.25 -61.37 | -60.94

6.63 -51.51

Note :
Emission Level (dBuV/m) = EIRP Level (dBm)
d = measurement distance in 3 meters.

— 20log(d) + 104.8
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802.11g - Channel 6

Conducted spurious emission table

No.| Frequency | SUGET uimit | ergin | RO VLG BT {EEEGEN ol

(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 1625 PK 51.75 74 -22.25 -53.08 | -53.23 6.63 -43.51
2 1625 AV 41.85 54 -12.15 -63.04 | -63.06 6.63 -53.41
3 4871.875 PK 54.29 74 -19.71 -50.18 | -51.08 6.63 -40.97
4 4871.875 AV 43.45 54 -10.55 -61.64 -61.26 6.63 -51.81
5 7315.625 PK 55.77 74 -18.23 -49.16 -49.11 6.63 -39.49
6 7315.625 AV 44.87 54 -9.13 -60.31 -59.77 6.63 -50.39
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Report No.: RF150107E07B
Reference No.: 150505E06

Page No. 114/ 240

Report Format Version: 6.1.1




Chain 0

REM 1 MHT MMV
VWY Dz m 11 35 dBm
g1 Rt 21 B An 204 ST 250 ms S
Divet 41 08 Markar 2[T1)
=y -4 &7 dBm
222500 04z
Marker 3[11]
A7 35 dBm
VRN Gz

M
Criset 11 68

Find 21 dBm

REW1 MHE
VN I Mz

Al 1D dB DT ZH ms

T W vEW

T
Siop 2 GHr

Marker 1T
-45 56 dBm
71 BEE38 GHE

G125 GHr
REW1 M [T Ve REW1 M MM Ve
e Marker 1 [T1] . e m‘[m-s'-'ﬁsn
g1 oo 21 An 204 GAT18S s 24T OHE 1 o2 e A 08 SAT1258 21 BaET oMz
T ometiie Marker 2[T1] . T o
20Hz
T Marker J[T1]
30905 Gtz
]
Jf ¢
= ———— B N e e —

i T T T T T T i T T T T T T @3
St Gher 125 Ghed 11350k 195 Gherd Sinp 25 0Hz
Chain 1 |

REW1 Mz [T Ve REW1 Mz MM Ve
Marker 1 Marker 1[T1)
VN I Mz 12 45.88m VN I Mz 45 26 dBm
g1 oo 21 An 204 ST 250 ms 2ENH oM 1 o2 e A 08 AT T ms 24 5405 Otz
T ometree Marker 2(T1) T omeetioe
44 57 dm
229052 OHE
Marker J[T1]
A7 365 dBm

N oz

e 135GHT

T
Siop 2 GHr

o

Report No.: RF150107E07B
Reference No.: 150505E06

Page No. 115/ 240

Report Format Version: 6.1.1




U VE

B U
SV L

7828

Bandedge table

No.

Emission

Limit

Frequency
(MHz)

Level

(dBuV/m)

(dBuV/m)

Margin
(dB)

Correction

EIRP

Raw Value (dBm)

Chain0

Chainl

Factor
(dB)

Level
(dBm)

2389.99 PK

58.97

74

-15.03

-47.28

-44.9

6.63

-36.29

2388.9925 AV

46.87

54

-7.13

-59.57

-56.9

6.63

-48.39

1
2
3

2484.705 PK

59.19

74

-14.81

-45.74

-45.68

6.63

-36.07

4

2484.99 AV

46.83

54

=117

-59.33

-57.09

6.63

-48.43

Note :

d = measurement distance in 3 meters.

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
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802.11g - Channel 11
Conducted spurious emission table

Frequency Emission Limit Margin Raw Value (dBm) | Correction | EIRP

No. (MH2) Level (dBuV/m) (dB) ) ) Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 4925 PK 52.83 74 -21.17 | -51.96 | -52.19 6.63 -42.43

2 4925 AV 43 54 -1 -62.08 | -61.73 6.63 -52.26

3 | 7384.375PK 56.01 74 -17.99 | -49.04 | -48.74 6.63 -39.25

4 7381.25 AV 44.76 54 -9.24 -60.24 | -60.04 6.63 -50.5
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Report No.: RF150107E07B
Reference No.: 150505E06

Page No. 117 / 240

Report Format Version: 6.1.1




Chain 0

REW 1 MH [Tl Ve
VWY ekt 754 dBm
21 Te121 e Al 2048 ST 250 me 2 &858 oM
T omeiiee Markar 2[11)
! 44 76 dm
1.25000 Otz
Marker J[T1]
2 22 dBm
GHz

”_M?Iﬁn

A 1048

REW 1 MH

DT ZH ms

T W vEW

T omettioe

T
Siop 2 GHr

Marker 1T
44 B3 dBm
71 BTESD GHE

G125 GHr
REW1 M [T Ve REW1 M MM Ve
e Marker 1 [T1] e e m‘[m-s'ussn
g1 oo 21 Al 2048 GAT18S s 2 g1 oo 21 An 1048 SAT1258 2 BA4ET Mz
T ometiie Marker 2[T1] . T o
2PE00 GHE
Marker J[T1]
] 4 dbm
1
2 3
"
e e I— AV L AN e B
i T T T T T T i T T T T
a1 Ger 125 Ghrd G125 GHr 195 Ghrt
Chain 1
REW1 Mz [T Ve REW1 Mz MM Ve
VIV M Merkar 1) veom VIV M bl L S
g1 oo 21 Al 2048 ST 250 ms eSS GHE g1 oo 21 An 1048 AT T ms 2 EEND M
T oo Markar 2[11) T omserioe
i -1 71 dBm
249062 04
Marker J[T1]
A7 76 dBm
TN GHE

T
Stop 135 GHz SR 135 GHT 195 Ghezl Sinp 25 GHE
REW1 M [T Ve REW1 M MM Ve
e Marker 1 [T1]) . e m‘[m-s'-'s«sn
20 12 B An B AT 148s 3 g5 Gy 1 o2 e A 08 SAT1a5s 2 BT oM
T ometiie ma[luﬁ» T o=
227500 6tz
Mawker 3[T1]
1 5851 abm
2 ¢ .
e R P AVAV N WAL L o
74 i i ¥ i ¥ T i T T T T T J-_r:)
St Gher 125 Gherd 11350k 195 Gherd Sinp 25 0Hz

Report No.: RF150107E07B
Reference No.: 150505E06

Page No. 118/ 240

Report Format Version: 6.1.1




